
Operations and Maintenance Manual
Collection and Conveyance System
WASTEWATER DIVISION

March 2021
v.5.0

 20
v.6

March 2023
v.7.0

WASTEWATER & STORMWATER DIVISION



 

Operation and Maintenance Manual Collection and Conveyance System v.6.0  i 
Wastewater Division 

Table of Contents  

 

Section 1 Introduction and Regulatory Context ................................................................... 1 

1.1 Capital Region Water ................................................................................................................................. 1 

1.2 Regulatory Context ..................................................................................................................................... 1 
[...]
collection system.  The conveyance system, shown in Figure 2.1, consists of the following 

components: 

 The Front Street Interceptor extends along the northeast shore of the Susquehanna River 

and receives combined flow from the City of Harrisburg and separate sanitary flow from 

Susquehanna Township.  

 The Paxton Creek Interceptor receives combined flow from the City of Harrisburg and 

separate sanitary flow from the Borough of Penbrook, Lower Paxton Township, and 

Susquehanna Township.  

 The Paxton Creek Relief Interceptor receives combined flow from the City of Harrisburg 

and separate sanitary flow from the Borough of Penbrook and Susquehanna Township.  

 The Hemlock Street Interceptor receives combined flow from the City of Harrisburg and 

separate sanitary flow from the Borough and Paxtang, Lower Paxton Township, and Swatara 

Township.  

 Combined sanitary and stormwater flows from the Borough of Steelton are pumped directly 

to the AWTF.  

 Two sewage pump stations within the CRW system. The Front Street and Spring Street 

pump stations convey interceptor flow to the AWTF. The City of Harrisburg currently owns 

the two City Island pumping stations. Although the City is responsible for the operation and 

maintenance of the City Island pumping stations, CRW is providing interim assistance with 

operations and maintenance until a permanent arrangement is established for City operation 

and maintenance of those facilities. 



Section 3 •  Facilities Critical to the Performance of the CSO System 

2-2  Operation and Maintenance Manual Collection and Conveyance System v.7.0 
Wastewater & Stormwater Division 

 59 CSO regulator structures, located where the local combined sewer collection systems are 

connected to the interceptor sewers, control how much flow is directed to the AWTF, with 

the remainder discharged to the receiving water.  

CRW’s combined collection system consists of the portions of CRW’s collection system upstream 

of the CSO regulator structures.  Previously, CRW personnel operated and maintained the 

conveyance system while personnel from the City Bureau of Sewerage and Bureau of 

Neighborhood Services operated and maintained the sewer collection system. Beginning in 

December 2013, Capital Region Water was created and assumed these O&M responsibilities, as 

well as ownership, of the collection system and pump stations. 

Separate Sanitary Sewer System: Approximately 38 percent of the City area is served by CRW’s 

separate sanitary sewer system. All of the satellite service communities are served by separate 

sanitary sewers except Steelton Borough which has a combined collection system. Wastewater 

flows from the satellite service communities are conveyed to the CRW AWTF through the following 

components of the conveyance system (Figure 2.1): 

 The Asylum Interceptor conveys flow from Susquehanna Township to the Paxton Creek 

Relief Interceptor.  

 The Spring Creek Interceptor conveys flow from Swatara Township to the Hemlock Street 

Interceptor.   





Section 3 •  Facilities Critical to the Performance of the CSO System 

3-4  Operation and Maintenance Manual Collection and Conveyance System v.7.0 
Wastewater & Stormwater Division 

or. 

Section 3 

Facilities Critical to the Performance of the CSO 

System 

3.1 Facilities Critical to the Performance of the Collection and 
Conveyance Systems 
CRW has determined that its entire conveyance system is critical to the performance of its 

combined sewer system. The critical facilities are comprised of the following conveyance system 

elements: 

 CSO regulator structures 

 CSO outfalls  

 Backflow prevention gates  

 Pump stations 

 Interceptor sewers 

However, CRW’s backflow prevention flap gates are only critical when the receiving waters are 

above flood stage elevations, as detailed further in Section 4.2.4. 

Section 4 provides details on the key role of each component with detailed operation and 

maintenance procedures for each.  

3.2 Equipment Critical to the Performance of the Collection 
and Conveyance Systems 
CRW owns the following equipment listed in Table 3.2-1 for maintaining the combined sewer 

system. All of this equipment is considered to be critical, due to the variability of the nature of the 

conveyance and collection system work.   



 Section 3 •  Facilities Critical to the Performance of the CSO System  

Operation and Maintenance Manual Collection and Conveyance System v.7.0  3-5 
Wastewater & Stormwater Division 

Table 3.2-1 Equipment Critical to the Performance of the Collection and Conveyance Systems 

Field Operations Equipment Field Maintenance Equipment 

Two 5-Ton Dump Truck Three Vactor Trucks 

Three Pick-Up Trucks One Jet Truck 

One Wheel Front End Loader Two Utility Trucks 

Four Sets of Self Contained Breathing Apparatus Two Pickup Trucks 

Miscellaneous Cleaning Equipment (Brooms, Brushes, 

Buckers, Hose, Etc.) 

Four 5-Ton Dump Trucks 

 Two 1-Ton Dump Trucks 

 One Backhoe 

Personal Safety Apparel for Each Employee Two Mini Excavators 

Hard Hat Two Black Top Rollers 

Uniform One Pole Camera 

Rain Gear Three Tripods 

Boots Three Fall Preventers 

Fluorescent Vest One Winch 

Gloves Four Harness/Rope Assemblies 

Coveralls Four Manhole Hooks 

Goggles One Spot Light 

 Ten Barricades 

Maintenance Shop Ten Safety Cones 

Fully Equipped for Light Fabrication & Welding Two Manhole Ventilators 

 One Self Contained Breathing Apparatus 

 Five Portable Combustible Gas Analyzers 

 Shovels, picks, and digging irons 

 Two tool box sets 

 One Skid Steer Loader 

 One Hydro-Excavator 

 One CCTV Truck 

 One Spare CCTV Camera 

 Three Street-Sweepers 

 One Lateral Launch CCTV Rover 

 One Manhole Cutter 

 Hydraulic Shoring 

 

 

3.3 Facilities Critical to the Performance of the AWTF 
Capital Region Water owns and operates the Advanced Wastewater Treatment Facility (AWTF) 

located at 1662 South Cameron Street in Harrisburg, Pennsylvania. The AWTF is a High Purity 

Oxygen Activated Sludge (HPOAS) plant that treats wastewater from the City of Harrisburg, the 

Townships of Lower Paxton, Susquehanna, Swatara and the Boroughs of Paxtang, Penbrook and 

Steelton. 



Section 3 •  Facilities Critical to the Performance of the CSO System 

3-6  Operation and Maintenance Manual Collection and Conveyance System v.7.0 
Wastewater & Stormwater Division 

3.3.1 Discharge Limits and Operational Objectives of CRW’s AWTF 

The AWTF discharges treated effluent to the Susquehanna River under a National Pollutant 

Discharge Elimination System (NPDES) permit issued by the Pennsylvania Department of 

Environmental Protection (PADEP). The NPDES permit defines the discharge limitations and 

performance requirements of the AWTF as summarized in Table 3.3-1. 

Table 3.3-1 NPDES Discharge Limits for AWTF Effluent 

Discharge Parameter Unit Minimum 

Value 

Monthly 

Average 

Value 

Weekly 

Average 

Value 

Instantaneous 

Maximum 

Value 

pH  6.0 - - 9.0 

Dissolved Oxygen mg/L 5.0 - - - 

Total Residual Chlorine mg/L - 0.5 - 1.6 

Total Suspended Solids mg/L - 30 45 60 

CBOD5 mg/L - 25 40 50 

Ammonia-Nitrogen  

(May 1 to Oct 31) 

mg/L - 11 - 22 

Total Phosphorus mg/L - 2.0 - 4.0 

Fecal Coliform (May 1 to Sept 

30) 

No./100 

mL 

- 200 - - 

Fecal Coliform (Oct 1 to April 

30) 

No./100 

mL 

- 2000 - - 

  

The Ammonia and Total Phosphorus discharge limits are established by the PADEP for nutrient 

removal requirements under the PADEP’s Chesapeake Bay Tributary Strategy (CBTS).  The annual 

nitrogen and phosphorus discharge loading limits for the AWTF are 688,575 and 91,810 

pounds/year, respectively.  

The recently completed AWTF improvements project was designed to meet the stricter nutrient 

discharge limits, supplemented by nutrient credit trading. The basis of design wastewater flows 

established for the AWTF improvements are summarized in Table 3.3-2. 

Table 3.3-2 AWTF Basis of Design Wastewater Flows1 

Design Flow Parameter Flow, MGD 

Annual Average Daily  24.72 

Maximum 30-Day Average 36.65 

Maximum 7-Day Average 47.88 

Maximum Daily Average 67.20 

 

A short-term peak flow capacity of the AWTF has not been firmly established because the hydraulic 

capacity of the plant is affected by the river stage. It has been estimated that maximum plant flow 

 
 

1 Data from “Harrisburg Advanced Wastewater Treatment Facility, Improvements Project, Basis of Design 
Report” prepared by AECOM, February 2012. 



 Section 3 •  Facilities Critical to the Performance of the CSO System  

Operation and Maintenance Manual Collection and Conveyance System v.7.0  3-7 
Wastewater & Stormwater Division 

capacity is between 65-70 MGD, but that short term peak flows of up to 78 MGD may be possible 

through the plant with a secondary bypass of flows above 45 MGD.2 

3.3.2 Description of CRW’s AWTF 

3.3.2.1 Influent Pump Stations and Force Mains 

Wastewater flows are pumped to the AWTF from three pump stations:  Front Street, Spring Creek, 

and Steelton.  Flows from the Front Street and Spring Creek Pump Stations combine and enters the 

facility via a 48-inch diameter force main.  Flows from the Steelton Pump Station enter the plant 

via a 30-inch diameter force main. Wastewater flows are screened at the pump stations by 

mechanically-cleaned bar screens. The two force mains combine into a 54-inch diameter influent 

pipe at the AWTF.   

3.3.2.2 Wastewater and Solids Handling Processes 

The wastewater and solids handling processes for the AWTF are illustrated on Figure 3.2-1.   

Headworks Facilities 

Wastewater flow passes through Chamber A, then to the influent channel for the four vortex grit 

removal units.  Effluent from the grit removal units flows through Chamber B followed by a venturi 

flow meter located in the 54-inch pipe in the Control Building which is used to measure total plant 

flow.   

Primary Treatment Facilities 

After the flow meter, wastewater is conveyed to the primary influent channel that distributes flow 

between the four primary clarifiers. Primary sludge is combined with waste activated sludge, and 

conveyed to the gravity thickeners. The AWTF has provisions for Chemically Enhanced Primary 

Treatment (CEPT). Ferric chloride (coagulant) can be added to the 48-inch diameter force main 

upstream of the vortex grit removal tanks and polymer (flocculant) can be added at the outlet to 

the vortex grit removal tanks. CEPT is utilized to improve TSS and BOD removal during peak 

loading periods. 

Secondary Treatment Facilities 

Settled wastewater overflows the clarifiers’ weirs to an effluent channel leading to Chamber C and 

the Settled Wastewater Pump Station. All settled wastewater flow, up to 45 mgd, is pumped to the 

secondary process. Peak flows above 45 mgd are bypassed around the secondary process at 

Chamber C and directed to the chlorine contact tank for disinfection. Settled wastewater flows to 

the secondary process through a distribution box where flow is split between the three 

Oxygenation Tanks. The secondary treatment process is based on High Purity Oxygen Activated 

Sludge (HPOAS) technology wherein the Oxygenation Tanks are covered and aeration is achieved 

by high purity oxygen produced by the on-site cryogenic facility.  

Each Oxygenation Tank consists of four cells. The first cell of each tank is a pre-anoxic zone to 

remove a portion of the nitrate from the wastewater.  The following three cells are aerobic zones 

for carbonaceous BOD removal.  Mixed liquor from the Oxygenation Tanks is conveyed to a 
 

 

2 Draft Report “Act 537 Plan Update Revision/Long-Term Control Plan” prepared by Brinjac Engineering 
and Malcom Pirnie, August 2005. 



Section 3 •  Facilities Critical to the Performance of the CSO System 

3-8  Operation and Maintenance Manual Collection and Conveyance System v.7.0 
Wastewater & Stormwater Division 

Bioreactor comprised of three main zones; aerobic, swing and anoxic zones.  The swing zone may 

be operated as an aerobic or anoxic zone to optimize treatment process performance.  A 

supplemental carbon source (i.e., methanol) can be added to the swing and anoxic zone to complete 

the nitrogen removal treatment process (denitrification). 

  



 Section 3 •  Facilities Critical to the Performance of the CSO System  

Operation and Maintenance Manual Collection and Conveyance System v.7.0  3-9 
Wastewater & Stormwater Division 

Figure 3.3-1 Process Flow Diagram for CRW Advanced Wastewater Treatment Plant  

Source: Harrisburg Advanced Wastewater Treatment Facility Improvements Project. Basis of Design Report. 

Prepared by AECOM, February 2012. 

 

 



Section 3 •  Facilities Critical to the Performance of the CSO System 

3-10  Operation and Maintenance Manual Collection and Conveyance System v.7.0 
Wastewater & Stormwater Division 

From the Bioreactor, mixed liquor overflows from the last pass of the anoxic zone into the post-

aeration channel which is aerated to re-oxygenate and strip dissolved nitrogen gas in the mixed 

liquor. From the post-aeration channel, mixed liquor flows to the former alum tank and is 

distributed among the six final settling tanks via weir gates. Manually operated weir gates are used 

to control flow to each tank. Effluent from the final clarifiers is conveyed to the chlorine contact 

tanks where it is disinfected using chlorine gas and chlorinators prior to discharge to the 

Susquehanna River.  

Sludge and Solids Handling Facilities 

Return Activated Sludge (RAS) collected in the final settling tanks flows to the RAS pump station 

wet well where it is pumped to the RAS regeneration tank. This side stream treatment process 

combines the filtrate from the sludge dewatering belt filter presses with RAS for nitrification 

treatment in the covered RAS regeneration tank using high pure oxygen.  The overflow from the 

RAS regeneration tank is then distributed between the Oxygenation Tanks. 

Waste Activated Sludge (WAS) is removed from the new post-aeration channel and pumped to the 

gravity thickeners where it is combined with primary sludge. Dilution water (plant effluent utility 

water) is mixed with the sludge in a 4:1 volume ratio of dilution water-to-sludge for odor control 

and re-oxygenation. The thickened sludge (approximately 3% to 4% total solids) is pumped to the 

primary anaerobic digester that is heated and gas mixed. Primary digested sludge overflows to two 

anaerobic secondary digesters which currently function as sludge storage tanks. The thickener 

overflow is combined with primary effluent at the settled sewage pump station wet well. 

The digested sludge is pumped to the two, 2.5m belt filter presses (BFPs) for dewatering and 

disposal via land fill or land application. The filtrate and wash water from the BFPs flows to the 

equalization tank which provides about three days storage of the average return flow from the 

BFPs. A filtrate pumping station pumps from the equalization tank to the RAS regeneration tank 

where it is mixed with RAS and then returned to the Oxygenation Tanks. The dewatered sludge is 

transported by truck to disposal. 

3.3.3 Criteria for Determining Facilities Critical to AWTF Performance 

For the purpose of this manual, critical facilities for the performance of the AWTF are considered 

those processes necessary to receive and treat wet weather flows of typical duration and intensity 

and to meet the following criteria: 

 Maintain compliance with NPDES discharge permit limits 

 Allows peak flows to pass through the facility without flooding or damaging equipment 

The Pennsylvania DEP Bureau of Water Quality Protection publication “Domestic Wastewater 

Facilities Manual” does not specifically define critical facilities, however, the following design 

criteria are recommended: 

 Must provide disinfection for all flows entering the facility 

 Multiple units are recommended for each process 

 Redundant (i.e., standby units) are recommended for critical mechanical equipment 



 Section 3 •  Facilities Critical to the Performance of the CSO System  

Operation and Maintenance Manual Collection and Conveyance System v.7.0  3-11 
Wastewater & Stormwater Division 

3.3.4 Definition of Facilities Critical to CRW’s AWTF Performance  

CRW used the criteria presented in Section 3.3.3 to define facilities critical to performance of its 

AWTF. This section describes these facilities. The AWTF major process units are summarized in 

Table 3.3-3 and identifies those facilities that are considered critical for wet weather operation 

of the AWTF. 

A hydraulic capacity evaluation indicated that the peak flow capacity of the AWTF through primary 

treatment is between 65 – 70 MGD depending upon river stage.3 Wastewater flows up to 45 MGD 

receive full treatment. Peak wet weather flows above 45 MGD bypass secondary treatment and are 

diverted to the chlorine contact tanks for disinfection following primary treatment. 

The solids handling processes (gravity thickener/fermenters, anaerobic digesters, BFPs) are not 

considered critical facilities during wet weather, since their operation is not essential during a 

typical wet weather event with a duration of several hours up to a couple of days. Beyond a couple 

of days, the absence of solids handling facilities would have an impact on the performance of the 

AWTF as the accumulation of solids in the liquid process train would deteriorate effluent quality. 

Table 3.3-3 also indicates the critical facilities that can hydraulically pass peak flow with the 

largest unit out of service without damaging the equipment. Most of the facilities that do not have 

multiple units can be taken out of service using bypass provisions; however, this may adversely 

impact the overall performance of the AWTF. The Operators should make every effort to keep all 

critical facilities in service during wet weather in order to maintain treatment performance 

requirements. Critical facilities should only be taken out of services for maintenance purposes. 

 

  

 
 

3 Draft Report “Act 537 Plan Update Revision/Long-Term Control Plan” prepared by Brinjac Engineering 
and Malcom Pirnie, August 2005. 



 

   Operation and Maintenance Manual Collection and Conveyance System v.3.0           3-9 

Wastewater Division 

Table 3.3-3 AWTF Treatment Process Units1 

Process No. of Units Unit Size Comments Critical Facilities 
Capable of Passing Peak Flow with 

Largest Unit out of Service 

Vortex Grit Removal Chambers 4 16’ diameter Each vortex chamber is rated for 20 MGD flow capacity. Yes Fourth Chamber needed over 60 

MGD 

Mechanical Screens 2 ¼-in screen opening; 6-ft wide x 16-ft deep 

channels 

Each screen is rated for 80 mgd. Yes Yes 

Primary Clarifiers 4 271.5’ long x 35’ wide 

8.2’ average depth 

Chemically Enhanced Primary Treatment (CEPT) capability being 

added 

Yes Yes 

Settled Sewage Pump Station 4 15,000 gpm capacity each Three duty pumps/one standby Yes Yes 

High Pure Oxygenation Activated Sludge (HPOAS) 

Reactors 

3 4-Stages 

Volume=1.0515MG 

Total Vol.=3.1545MG 

First stages being converted to pre-anoxic zone for nitrate removal. Yes Yes 

Final Clarifiers 6 102’ square with circular collectors Baffle improvements being made to reduce short-circuiting Yes Sixth Clarifier needed over 40 MGD 

Chlorine Contact Tanks 4 180,000 gallon volume each All four tanks required to provide 15 minutes contact time at peak 

flow rate of 70 MGD. 

Yes Yes, with reduced contact time 

Cryogenic Plant 1 50 tons Oxygen/day total capacity Existing system repair, replacement and upgrades under 

improvements project 

Yes NA 

Gravity Thickeners 2 80’ diameter x 10.2’ SWD 

Active Vol.=0.497 MG 

Converting to operate as fermenters to provide supplemental 

carbon source for denitrification. 

No NA 

Primary Anaerobic Digesters 2 Nos. 1 & 2 digesters 

90’ diameter x 35’ SWD 

Heated and mixed No NA 

Secondary Anaerobic Digesters 2 No. 3 digester  

85’ dia. x 28’ SWD,  fixed cover  

No. 4 digester  

85’ dia. x 26’ SWD, floating cover 

Unheated and unmixed No NA 

Chemical Addition for Disinfection 2 Chlorine Gas Chlorinators Addition at the inlet to the chlorine contact tanks Yes Yes 

Belt Filter Presses (BFPs) 2 2.5 meter units  No NA 

Aerobic Reactor 1 1.0 MG volume After HPOAS reactors for additional nitrification capacity. Yes No, but reactor can be bypassed if 

taken out of service 

Post-Anoxic Reactor 1 0.98 MG volume 

 

After new aerobic reactor for denitrification (i.e., nitrogen removal). Yes No, but reactor can be bypassed if 

taken out of service 

Post-Aeration Channel 1 0.4 MG After Post-Anoxic reactor to re-aerate mixed liquor prior to the final 

clarifiers 

Yes No, channel must remain in service 

BFP Filtrate Equalization Tank 1 0.745 MG volume Added for BFP operational flexibility No NA 

RAS Regeneration Tank 1 1.0 MG volume Side stream treatment to nitrify BFP filtrate Yes No, but tank can be bypassed if 

taken out of service 

Chemical Addition for Denitrification 1 Methanol storage and feed system Supplemental carbon source addition to anoxic zones  Yes NA 

Chemical Addition for pH and alkalinity control 1 Sodium hydroxide storage and feed system pH adjustment  Yes NA 

Chemical Addition for CEPT 1 Ferric chloride and polymer storage and feed 

system 

Addition prior to primary clarifiers Yes NA 

Chemical Addition for CEST 1 Ferric chloride and polymer storage and feed 

system 

Addition prior to final clarifiers Yes NA 

 

                                                             

1 Process Unit Data from “Harrisburg Advanced Wastewater Treatment Facility, Improvements Project, Basis of Design Report” prepared by AECOM dated February 2012. 



 Section 3 •  Facilities Critical to the Performance of the CSO System  

Operation and Maintenance Manual Collection and Conveyance System v.7.0  3-13 
Wastewater & Stormwater Division 

3.4 Equipment Critical to the Performance of the AWTF 
In Section 3.3 the treatment processes critical to performance of the AWTF during wet weather 

were described. This section identifies the associated equipment necessary for operation of the 

critical facilities and defines the high flow operating procedures. 

3.4.1 Vortex Grit Chambers 

There are four vortex grit chambers at the AWTF. These grit removal units are each 16 feet in 

diameter with a maximum water depth of 7 feet (Figure 3.4-1).  When flow is introduced in these 

circular chambers, a forced vortex flow pattern causes grit to settle in the center quiescent zone.  A 

rotating paddle in the center of each chamber keeps organic materials in suspension while allowing 

grit to settle.   

 

Figure 3.4-1 Photo of Vortex Grit Chamber at CRW AWTF 
 

Grit is removed from each vortex grit chamber using a top-mounted self-priming grit pump. Scour 

water is run to the bottom of the chamber prior to starting the grit pump in order to fluidize the 

settled grit for pumping. The grit slurry is pumped to the classifier unit (Figure 3.4-2) in the 

adjacent building where the grit is separated from water and deposited into a dumpster for 

disposal.   



Section 3 •  Facilities Critical to the Performance of the CSO System 

3-14  Operation and Maintenance Manual Collection and Conveyance System v.7.0 
Wastewater & Stormwater Division 

   

Figure 3.3-2 Photo of Classifier Unit at the CRW AWTF 
 

Each vortex grit chamber has a hydraulic capacity of 20 MGD. During dry weather, one or two 

vortex grit chambers will be in service and the grit pumps are cycled to pump for 10 minutes out 

of every 30 minutes.  

During wet weather, as wastewater flow entering the AWTF increases, additional vortex grit 

chambers will be brought in service, as follows: 

 As flow reaches 40 MGD a third vortex grit chamber will be brought on line. 

 As flow reaches 60 MGD the fourth vortex grit chamber will be brought on line. 

 With all four vortex grit chamber in service the maximum treatment capacity is 80 MGD. 

Also, during wet weather the grit pumps will change to continuous pumping operation to avoid 

excessive accumulation of grit in the vortex grit chambers. 

3.4.2 Mechanical Bar Screens 

There are two automatic self-cleaning mechanical bar screen units, each with a capacity of 80 MGD 

to provide full redundancy. The screens have ¼-in openings and are installed in 6-ft wide, 16-ft 

deep channels in the new headworks building. The screening facility also includes screening 

washer/compactors and a screenings handling container system.  

3.4.2 Primary Clarifiers 

There are four rectangular primary clarifiers that are each 270 feet long, 35 feet wide and have an 

average water depth of 8.2 feet. Wastewater flow is conveyed from the vortex grit chambers to the 

primary clarifiers’ influent channel via a 54 inch diameter pipe. Flow is then distributed to the 

primary clarifiers though two sluice gates per tank in the influent channel. The inlet channel in each 

clarifier has orifices along the bottom of the channel to distribute flow across the clarifier.  Primary 



 Section 3 •  Facilities Critical to the Performance of the CSO System  

Operation and Maintenance Manual Collection and Conveyance System v.7.0  3-15 
Wastewater & Stormwater Division 

effluent overflows weirs at the end of each clarifier, entering the primary effluent channel and 

subsequently flows to Chamber “C” and the Settled Sewage Pump Station. 

Chain and flight collector mechanisms in each clarifier pushes the settled sludge into a cross 

collecting hopper. A cross collector chain and flight mechanism pushes sludge in the cross hopper 

to the sludge withdrawal hopper from which the sludge is pumped to the gravity thickeners. Scum 

and floatables are pushed by the chain and flight mechanism to a tipping weir where it is removed 

from the clarifiers. 

3.4.3 Settled Sewage Pump Station 

Primary Effluent is conveyed through a 54 inch pipe from the Primary Clarifiers to Chamber “C” 

and then to the Settled Sewage Pump Station. There are four sewage pumps, each having a capacity 

of 15,000 gpm. This pump station is critical for the operation of the AWTF during wet weather.  

Three of the four pumps should remain ready for operation to accommodate the peak flow of 45 

MGD to the advanced treatment process. In addition to the pumps, the critical equipment for wet 

weather operation of the Settled Sewage Pump Station is the pumped flow meter and the weir gate 

in Chamber “C”.  Flow to the Settled Sewage Pump Station is controlled automatically through the 

SCADA system. The SCADA system enters “High Flow Mode” whereby the variable frequency drives 

at the Settled Sewage Pump Station will change the mode of operation to achieve a pump rate of 45 

MGD. All excess flows will be diverted to the chlorine contact tanks.  

3.4.4 High Pure Oxygenation Activated Sludge Reactors 

The High Pure Oxygenation Activated Sludge (HPOAS) Reactors (also referred to as Oxygenation 

Tanks) include three trains with four stages per train. Each stage is 50 feet square with an average 

water depth of 14 feet. Oxygen for the activated sludge is provided by the on-site cryogenic plant 

which has an oxygen generation capacity of 50 tons per day. The first stages are equipped with 

vertical shaft mixers that allows the first stage to be operated as a pre-anoxic zone. This allows for 

partial removal of nitrates in the return activated sludge that is introduced into the Oxygenation 

Tanks in the first stage. The next three stages are equipped with surface aerators. Operation of the 

HPOAS Reactors is not anticipated to vary significantly during dry or wet weather. 

3.4.5 Bioreactor  

The Bioreactor is located between the HPOAS Reactors and the Final Clarifiers. The Bioreactor 

consists of three tanks providing separate aerobic zone, swing zones and post-anoxic zone as 

described below. 

Aerobic Reactor:  The first zone of the Bioreactor is the Aerobic Reactor which has a side water 

depth (SWD) of 30 feet and a volume of one million gallons (MG). This reactor is aerated using two, 

variable speed, vertical shaft surface aerators.  

Swing Zones:  Mixed liquor will overflow the Aerobic Reactor into the Swing Zones that consists of 

a 1.46 MG tank with a SWD of 30 feet. The tank is baffled into three equally sized zones.  Each zone 

has one aerator and two vertical shaft mixers. 



Section 3 •  Facilities Critical to the Performance of the CSO System 

3-16  Operation and Maintenance Manual Collection and Conveyance System v.7.0 
Wastewater & Stormwater Division 

Post-Anoxic Reactor:  Mixed liquor overflows the Swing Zones into the Post-Anoxic Reactor that 

consists of a 0.97 MG tank with a SWD of 30 feet. A baffle separates the reactor into two zones that 

each have a fixed speed vertical shaft mixer.  

The critical equipment in the Bioreactor are the surface aerators and dissolved oxygen (DO) 

monitoring system in the aerobic zones used to control the aerator speed to maintain a target DO 

concentration through the SCADA system. Also critical, is the supplemental carbon chemical feed 

system that is designed to introduce methanol, or other selected carbon chemical into any of the 

swing zones and the Post-Anoxic Reactor for the denitrification process. A nitrate monitoring 

system located at the last pass of the Post-Anoxic Reactor is used to control the carbon chemical 

feed rate through the SCADA system. Operation of the Bioreactor is not anticipated to vary 

significantly during dry or wet weather. However, the Bioreactor is designed to allow for varying 

modes of operation to optimize the nitrification and denitrification treatment processes. 

3.4.6 Post-Aeration Channel 

The Post-Aeration Channel is an 8-ft wide channel that conveys mixed liquor flow from the Post-

Anoxic Reactor to the Final Clarifiers. This channel is aerated for re-oxygenating and stripping 

nitrogen gas from the mixed liquor. The critical equipment for this channel are the two blowers 

and coarse bubble aeration system. The operation of the Post-Aeration Channel is not expected to 

vary significant during dry and wet weather. However, the blowers are being furnished with 

variable frequency drives to adjust the aeration rate for optimum performance. 

3.4.7 Final Clarifiers 

There are six Final Clarifiers at the AWTF that are each 102 feet square with a SWD of 12 feet.  

Currently, mixed liquor flows from the HPOAS reactors to the Alum Mix Tank.  Six electronically 

actuated weir gates in the Alum Mix Tank control flow distribution to the six Final Clarifiers.  Flow 

meters are installed in the 42 inch pipe to each clarifier. Flow distribution to each clarifier is 

controlled through the SCADA system to adjust the weir gate position to maintain equal flows to 

each clarifier as measured by the flow meters. 

The Final Clarifiers were upgraded to improve performance including the replacement of sludge 

collector mechanism and launders, and the addition of density current and mid-radius baffles. 

Return Activated Sludge (RAS) from the Final Clarifier is pumped to the RAS Regeneration Tank 

and then returned to the Oxygenation Tanks. 

Waste Activated Sludge (WAS) is pumped from a sludge hopper in the center of each clarifier to the 

gravity thickeners. There is now an additional solids wasting option to pull mixed liquor from the 

Post Aeration Channel and pump to the gravity thickeners. The existing WAS wasting facilities are 

still in place as an emergency back-up system.  

All of the final clarification system components are critical to the dry and wet weather operation of 

the advanced secondary treatment system. It is preferable to keep all six Final Clarifiers in service 

during wet weather as performance of the system is marginal with one clarifier out of service 

during wet weather. 



 Section 3 •  Facilities Critical to the Performance of the CSO System  

Operation and Maintenance Manual Collection and Conveyance System v.7.0  3-17 
Wastewater & Stormwater Division 

3.4.8 Chlorine Contact Tanks 

Prior to discharge into the Susquehanna River, treated wastewater is disinfected in the chlorine 

contact tanks (CCT).  There are four CCTs at the AWTF, which are each 100 feet long, 24 feet wide 

and 10 feet deep (Figure 3.4-3).  Disinfection is maintained year-round at the AWTF. 

  

Figure 3.4-3 Photo of one Chlorine Contact Tank at the CRW AWTF 
 

Chlorine gas is stored at the plant in one ton cylinders. The chlorine feed system includes two 

chlorinators used to dissolve gaseous chlorine into liquid solution for feeding into the CCTs. The 

CCTs are also aerated using air diffusers that assist in mixing and keeping remaining solids in 

suspension. 

Each CCT has a volume of 180,000 gallons which provides a hydraulic detention time of 15 minutes 

for a peak flow rate of 70 MGD with all four tanks in service. Normally, all four tanks are kept in 

service. The CCTs will receive all dry weather flow from the secondary treatment process. During 

wet weather the CCTs will receive up to 45 MGD of flow from the secondary treatment process and 

the balance of flow that is diverted around the secondary treatment process via the bypass weir 

gate in Chamber “C”. 

3.4.9 RAS Regeneration Tank 

The RAS Regeneration Tank receives RAS pumped from the six final clarifiers via the RAS pump 

station. The critical equipment for this process include the surface aerators and high pure oxygen 

provided by the existing cryogenic plant. The operation of the RAS Regeneration Tank is not 

expected to vary significantly between dry and wet weather. 

3.4.10  Chemical Addition for Denitrification 

A carbon chemical storage and feed system provides methanol or alternative commercial carbon 

source and feeds the chemical solution to the Bioreactor swing zones and anoxic zone to complete 

the denitrification process. The critical equipment for this chemical system include the storage 



Section 3 •  Facilities Critical to the Performance of the CSO System 

3-18  Operation and Maintenance Manual Collection and Conveyance System v.7.0 
Wastewater & Stormwater Division 

tank, dosing pumps and chemical feed pumps. The operation of the chemical feed system for 

denitrification is not expected to vary significantly between dry and wet weather, other than the 

dosage/feed rate variation for the increase in flow up to the advanced treatment capacity of 45 

MGD.  

3.4.11  Chemical Addition for pH and Alkalinity Control 

A Sodium Hydroxide (caustic soda) storage and feed system provides pH and alkalinity adjustment 

in the HPOAS reactors.  It is not anticipated that system with be routinely used; rather it is intended 

to be an emergency back-up in the event the denitrification process is not performing as needed to 

maintain required effluent pH. 

3.4.12  Chemical Addition for CEPT 

Chemically Enhanced Primary Treatment (CEPT) is a process to increase the removal of total 

suspended solids (TSS), biochemical oxygen demand (BOD) and nitrogen in primary clarifiers.  This 

process is typically used to reduce pollutant loading on secondary treatment processes. The CRW 

AWTF has the capability to ferric chloride to the plant influent 48 inch force main passing near the 

Chemical Storage Building. Polymer storage and feed equipment also add polymer to the 

wastewater flow stream at the outlet of the vortex grit chambers. The critical equipment for the 

chemical addition systems include the chemical storage tanks and chemical feed pumps.  

3.4.13  Chemical Addition for CEST 

Chemically Enhanced Secondary Treatment (CEST) is used to improve the settling characteristics 

of activated sludge. The benefits of CEST is it allows greater mixed liquor solids (MLSS) 

concentrations and greater solids loading rate on the final clarifier. These benefits result in 

improved nitrification performance and better effluent quality.  Ferric chloride will be added to the 

Post Aeration Channel and polymer will be added in the existing Alum Mix Tank. The critical 

equipment for the chemical addition systems include the chemical storage tanks and chemical feed 

pumps.   

3.4.14  High Flow Operating Procedures 

High flow operating procedure for the existing AWTF, Front Street Pump Station and Spring Creek 

Pump Station were documented in the August 2012 Combined Sewer Overflow Operations Manual.  

These procedures are listed below and will be updated when the AWTF improvements project is 

completed.   



 Section 3 •  Facilities Critical to the Performance of the CSO System  

Operation and Maintenance Manual Collection and Conveyance System v.7.0  3-19 
Wastewater & Stormwater Division 

CRW Advanced Wastewater Treatment Facility - High Flow Procedures 

These procedures are designed to manage increased hydraulic loading at the AWTF. This 

includes the management of the final clarifier blankets, which typically are a source of 
effluent suspended solids during periods of increased hydraulic loading into the AWTF. 
 
These procedures are meant as guidelines for handling increased hydraulic loading into 
the plant.  All indicated flows are for reference only. They should not be used as absolutes. 
Do NOT wait until the flow reaches the indicated flow to take action. Remember, these are 
ONLY guidelines. Visual observation of the plant and review of weather conditions are 
necessary to determine the proper action. At NO time should the Chamber C bypass be 
opened without permission of the Operations Supervisor or Temporary Supervisor in 
charge. If it is determined that a storm is approaching, the Front Street wet well set points 
need to be adjusted to take the wet well down to 291.5. 

 
1.   Flows: 28 to 35 MGD  

Front Street Pump Station: 

 

 The number 1 and 2 variable speed pumps remain in automatic. 
 

 Wet well setting for two pumps running is 291.5 feet in main computer. 
 

 Place Bar Screen into the hand mode from auto mode. 
 

 The 3rd pump (constant speed) set at 296.9 in automatic main computer. 
 

 The 4th pump (constant speed) set at 297.0 in automatic main computer. 
 

 Ensure that number 3 and number 4 pumps are set to the auto position at this time 
in the Main Computer. 
 

Settled Sewage Pump Station: 

 
All Settle Sewage pumps are Variable speed so you may run any two pumps in 
automatic on the main plant computer. 

 Ensure that the other two pumps are off on the main plant computer. 
 

Grit Removal System: 

 
 Additional vortex grit chambers are automatically placed into service by the SCADA 

system at flows of 20, 40, and 60 MGD. Ensure the second chamber has been placed 
into service. 
 
 

 



Section 3 •  Facilities Critical to the Performance of the CSO System 

3-20  Operation and Maintenance Manual Collection and Conveyance System v.7.0 
Wastewater & Stormwater Division 

2.  Flows from 35 to 55 MGD 

 
Front Street: 

 
 Ensure that the bar screen is on hand. 

 
(Warning for Spring Creek) 

 
Spring Creek: 

 
 If a third pump appears to be needed, place the pump on hand and set output to 160 

amps. The main station breaker cannot handle the power requirements of three 
pumps on maximum. 

 Place Bar screen into hand mode from auto mode. 
 

Grit Removal System 

 
 Additional vortex grit chambers are automatically placed into service by the SCADA 

system at flows of 20, 40, and 60 MGD. Ensure the third chamber has been placed 
into service. 
 

Main Plant:   

 
 Closely monitor the Settled Sewage Pump Station wet well to ensure the two 

variable speed pumps are maintaining the two pump wet well set point of 8.0 feet.  
 Return tubes and Final Blankets: Watch to ensure that the blankets are not in 

danger of rising into effluent. Monitor both more closely. Increase the return rate 
slightly to compensate for dilution in the Oxygenation Trains. 
 

*At 45 MGD, you can start Blending. At 49 MGD, you must start blending. 

 

 Put Final Influent Gates on High Flow Mode on the Main Plant Computer. 
 

 Set the High Flow Switch at Settled Sewage to on on the Main Plant Computer 
Record time. 
 

 Set Chlorine up to feed at Chamber D and The Contact Tanks Record time. 
 

  Turn sampler on at contact tanks. Record the time. 
 

 Open the gate at Chamber C. Record the time. 
 

 Turn sampler off at Clarifiers (upper end). Record the time. 
 

 Notify AWTF Laboratory of your start and stop times and record time. 



 Section 3 •  Facilities Critical to the Performance of the CSO System  

Operation and Maintenance Manual Collection and Conveyance System v.7.0  3-21 
Wastewater & Stormwater Division 

 

 If on Daylight inform the Pretreatment Coordinator so haulers can be informed not 
to come in. At no time may a waste hauler be discharged at Chamber B while 
blending, or until flow has dropped below 37 MGD after a blending event. 
 

 Call DEP and inform them that you have started Blending. 
 

 See the bottom of the blending check list. Record time. 
 

  Log information in logbook and on the blending checklist. 
 

Chlorine Residual:  
 

 Maintain at 0.35 mg/L during winter months (October through April), 0.45 mg/L 
during the summer months (May through September) 

 
3.  Flow Greater than 55 MGD  

 
Front Street: 

 
 Watch Wet Well level, if the three pumps will not maintain 296.9, ensure the 4th 

pump comes on at 297.0. 
 

 If the flow reaches 70 MGD for extended periods (72 hours) this may damage the 
conveyance system at Front Street. Talk to the Shift Supervisor to determine the 
course of action. 
 

Spring Creek: 

 
 No change necessary. (Ensure all prior changes have been made.) 
 
Grit Removal System 

 
 Additional vortex grit chambers are automatically placed into service by the SCADA 

system at flows of 20, 40, and 60 MGD. Ensure the fourth chamber has been placed 
into service. 
 

 

 

 

 

 

 

 

 



Section 3 •  Facilities Critical to the Performance of the CSO System 

3-22  Operation and Maintenance Manual Collection and Conveyance System v.7.0 
Wastewater & Stormwater Division 

Main Plant: 

 

If the high flows are of long duration, consult with the Shift Supervisor on duty or 

the Operations Supervisor for any different instruction. 

 

Note: Maximum sustainable flow at Harrisburg AWTF: At 80 MGD – for short 

periods of up to several hours, it is possible to keep the entire process 

operational. 

 

65 MGD is the maximum flow for periods of a week to several months which the 

plant will be able to accommodate with minimal effluent limit violations. 

 

4. Flow returns to below 45 MGD: you must stop Blending! 

 
Main Plant: 

 

 Start sample at upper end. Record the time. 
 

 Close gate at Chamber C. Record the time. 
 

 Stop sampler at lower end. Record the time. 
 

 Set Chlorine back to normal. Record Time. 
 

 Take Settled Sewage off of High Flow Mode. 
 

 Take Final Influent Gates off of High Flow Mode. 
 

 Inform AWTF Laboratory of action Record Time. 
 

 Inform DEP when you stopped Blending, and again when Plant Influent Flow has 
dropped below 37 MGD to inform them that we are now accepting Contract Waste 
Haulers. Record Time. 
 

 Log information on blending checklist and in logbook. 
 

 Inform Pretreatment Coordinator that we are accepting hauler again. 
 

 

Note: At NO time allow final Clarifier Blankets to discharge into effluent. 

Immediately contact the Shift Supervisor or Operation Supervisor with all data 

available (i.e. flow, number of tanks, current rain status, etc.) for further 

instructions. 

 



 Section 3 •  Facilities Critical to the Performance of the CSO System  

Operation and Maintenance Manual Collection and Conveyance System v.7.0  3-23 
Wastewater & Stormwater Division 